

## FLAMMABILITY TEST REPORT

Report No.: LEHTX00851427    Date Received: 12/11/15    Date Tested: 18/11/15    Date Issued: 19/11/15

**Company Name & Address:** BUTE FABRICS LTD  
4 BARONE ROAD  
ROTHESAY  
ISLE OF BUTE  
PA20 ODP


**Contact Name:** S MCGROARTY

### Sample Details

Order No.: 3077  
Description: Woven Fabric  
Ref. / Style No.: CF840  
Colour: Apple/Ecru  
Quality: Lewis  
Supplier : Bute Fabrics Ltd  
Batch No.: Not stated  
End Use: Bed Throw  
Quoted Fibre Composition: 100% Pure New Wool  
Retailer: Not stated  
Sample Description: Green and white coloured woven blanket

Test Method	Pre Treatment	Performance requirement	Result
BS 7175: 1989 Section 3, Ignition source 5 (Crib 5)	None	As BS 7175: 1989 Section 3, Ignition source 5 (Crib 5)	PASS

.....  
STEVEN OWEN  
(Laboratory Manager)

  
.....  
ANDREW HALLETT  
(Flammability Team Leader)

.....  
CAROLE SPOWART  
(Flammability Technician)

.....  
SIMON CHEE  
(Operations Manager)

## FLAMMABILITY TEST REPORT

### Test Specification

Test Method: BS 7175: 1989  
Ignition Source: Section 3  
Ignition source 5 tested at Positions A (Top) and B (Below the overhang)

### Pre-Treatment (As Specified by the Customer)

None

### Conditioning

Prior to Testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an atmosphere having a temperature of 20±5°C and a relative humidity of 65±5%

At Time of Testing: Temperature between 15°C & 30°C. Relative humidity between 35% & 75%

### Test Results

“The following results relate only to the ignitability of the test specimen under the particular conditions of test and are not intended as a means of assessing the full potential fire hazard of the bed covers in use.”

Ignition Source		Specified time	Behaviour at specified time		Behaviour on dismantling		Ignited / Not ignited (I/NI)	Comments
Number	Position		Initial	Repeat	Initial	Repeat		
5	A	10 minutes after ignition of the crib	Flaming ceased 4 minutes and 2 seconds after crib ignition. Crib glowing ceased 7 minutes and 30 seconds after crib ignition.	Flaming ceased 3 minutes and 35 seconds after crib ignition. Crib glowing ceased 6 minutes and 16 seconds after crib ignition.	N/A	N/A	NI	Damage did not exceed the limits specified in BS 7175: 1989
5	B	10 minutes after ignition of the crib	Flaming ceased 3 minutes and 36 seconds after crib ignition. Crib glowing ceased 6 minutes and 40 seconds after crib ignition.	Flaming ceased 3 minutes and 43 seconds after crib ignition. Crib glowing ceased 6 minutes and 5 seconds after crib ignition.	N/A	N/A	NI	Damage did not exceed the limits specified in BS 7175: 1989

### Conclusions

The sample tested meets the flammability performance requirements of BS 7175: 1989 Section 3, Ignition source 5 (Crib 5). **PASS.**

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.